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T2 1 6.864021 GHz -1.96 dém
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11AX80MIMO_Ant3_5985

Spectrum ?

Ref Level 20,00 dem Offset 1521 dé & RBW 2 MHz

lo Att 20 dB @ SWT 10ms @ VBW 10 MHz  Mode Sweep
Count 10/10

@ 1Pk View
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Marker
Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.97045 GHz 11.21 dBm
T1 1 5.946319 GHz 5.11 dém Occ Bw 77.522477522 MHz
T2 1 6.0236841 GHz 3.85 dém

L L J
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Spectrum T

Ref Level 20,00 dBm Offset 15,12 dB & RBW 2 MHz

lo At 20 dB @ SWT 10 ms @ VBW 10 MHz Mode Sweep
Count 10/10

(@ 17k View
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Marker

Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 5.96326 GHz 7.44 dém
T1 1 5.946159 GHz 0.54 dém Occ Bw 77.682317682 MHz
T2 1 6.0236841 GHz 1.91 dém
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11AX80MIMO_Ant3_6145

Spectrum

(®)

Ref Level 20,00 dém
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Count 10/10
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11AX80MIMO_Ant4_6145

Spectrum
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Ref Level 20,00 dBm
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11AX80MIMO_Ant3_6385

Spectrum
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Spectrum
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11AX80MIMO_Ant3_6625

Spectrum
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SPORTON LAB.

FCC RF Test Report Report No.

11AX80MIMO_Ant3_6705

Spectrum
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lo Att 20 dB @ SWT 10ms @ VBW 10 MHz  Mode Sweep
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T2 1 6.743681 GHz 2.97 dém
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il J [TTTTT ]
L J -
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11AX80MIMO_Ant4_6705

Spectrum
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11AX80MIMO_Ant3_6785

Spectrum ?

Ref Level 20,00 dem Offset 15,64 d& & RBW 2 MHz

lo Att 20 dB @ SWT 10ms @ VBW 10 MHz  Mode Sweep
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Type | Ref | Trc | X-value | Y-value | _Function | Function Result |
M1 1 6.76374 GHz 12.05 dBm
T1 1 6.746319 GHz 5.99 dém Occ Bw 77.522477522 MHz
T2 1 6.8236841 GHz 4.46 deém
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Spectrum T
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M1 1 6.76326 GHz 7.56 dém
T1 1 6.746159 GHz 0.73 dém Occ Bw 77.522477522 MHz
T2 1 6.823681 GHz 2.50 dém
L Jjl J AR e
Dats: 17.AUG.2023 16:
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11AX160MIMO_Ant3_6025
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: FR372407F

11AX160MIMO_Ant3_6185

Spectrum
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11AX160MIMO_Ant3_6345
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SPORTON LAB.

Report No. : FR372407F

11AX160MIMO_Ant3_6665
Spectrum ?
Ref Level 20,00 dBm Offset 15,45 dB @ RBW 5 MHz
lo Att 20 dB @ SWT 10ms @ VBW 20 MHz  Mode Sweep
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@ 1Pk View
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T2 1 6.743322 GHz 4.32 dém
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Maximum power spectral density

Test Result
TestMode Antenna Freq(MHz) [d ;r(:/s'\leI;Z] E%'Ir]' [ dBIrErllllqlvFI)Hz] [ dBIr_ri1r/nl\;ltHz] Verdict
Ant3 5935 -4.6 -2.00 -6.60 <17.00 PASS
Ant4 5935 -9.7 -2.00 -11.70 <17.00 PASS
total 5935 -3.43 1.01 -2.42 <17.00 PASS
Ant3 5955 -4.92 -2.00 -6.92 <17.00 PASS
Ant4 5955 -9.02 -2.00 -11.02 <17.00 PASS
total 5955 -3.49 1.01 -2.48 <17.00 PASS
Ant3 6175 -4.45 -2.00 -6.45 <17.00 PASS
Ant4 6175 -9.28 -2.00 -11.28 <17.00 PASS
total 6175 -3.22 1.01 -2.21 <17.00 PASS
Ant3 6415 -4.4 -2.00 -6.40 <17.00 PASS
11A-CDD Ant4 6415 -8.97 -2.00 -10.97 <17.00 PASS
total 6415 -3.10 1.01 -2.09 <17.00 PASS
Ant3 6535 -4.82 -2.00 -6.82 <17.00 PASS
Ant4 6535 -8.69 -2.00 -10.69 <17.00 PASS
total 6535 -3.33 1.01 -2.32 <17.00 PASS
Ant3 6695 -5.21 -2.00 -7.21 <17.00 PASS
Ant4 6695 -7.62 -2.00 -9.62 <17.00 PASS
total 6695 -3.24 1.01 -2.23 <17.00 PASS
Ant3 6855 -4.68 -2.00 -6.68 <17.00 PASS
Ant4 6855 -9.27 -2.00 -11.27 <17.00 PASS
total 6855 -3.38 1.01 -2.37 <17.00 PASS
Ant3 5935 -17.19 -2.00 -19.19 <17.00 PASS
Ant4 5935 -21.32 -2.00 -23.32 <17.00 PASS
total 5935 -15.77 1.01 -14.76 <17.00 PASS
Ant3 5955 -4.8 -2.00 -6.80 <17.00 PASS
Ant4 5955 -8.82 -2.00 -10.82 <17.00 PASS
total 5955 -3.35 1.01 -2.34 <17.00 PASS
Ant3 6175 -4.5 -2.00 -6.50 <17.00 PASS
Ant4 6175 -9.01 -2.00 -11.01 <17.00 PASS
11AX20MIMO
total 6175 -3.18 1.01 -2.17 <17.00 PASS
Ant3 6415 -4.48 -2.00 -6.48 <17.00 PASS
Ant4 6415 -8.83 -2.00 -10.83 <17.00 PASS
total 6415 -3.12 1.01 -2.11 <17.00 PASS
Ant3 6535 -4.51 -2.00 -6.51 <17.00 PASS
Ant4 6535 -8.44 -2.00 -10.44 <17.00 PASS
total 6535 -3.03 1.01 -2.02 <17.00 PASS
Ant3 6695 -5.4 -2.00 -7.40 <17.00 PASS
Sporton International Inc. (KunShan) Page Number : A2-65 of 175
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Ant4 6695 -7.83 -2.00 -9.83 <17.00 PASS
total 6695 -3.44 1.01 -2.43 <17.00 PASS
Ant3 6855 -4.62 -2.00 -6.62 <17.00 PASS
Ant4 6855 -9.2 -2.00 -11.20 <17.00 PASS
total 6855 -3.32 1.01 -2.31 <17.00 PASS
Ant3 5965 -4.34 -2.00 -6.34 <17.00 PASS
Ant4 5965 -8.85 -2.00 -10.85 <17.00 PASS
total 5965 -3.02 1.01 -2.01 <17.00 PASS
Ant3 6165 -4.51 -2.00 -6.51 <17.00 PASS
Ant4 6165 -9.12 -2.00 -11.12 <17.00 PASS
total 6165 -3.22 1.01 -2.21 <17.00 PASS
Ant3 6405 -4.53 -2.00 -6.53 <17.00 PASS
Ant4 6405 -8.96 -2.00 -10.96 <17.00 PASS
1LAX4OMIMO total 6405 -3.19 1.01 -2.18 <17.00 PASS
Ant3 6565 -4.88 -2.00 -6.88 <17.00 PASS
Ant4 6565 -8.75 -2.00 -10.75 <17.00 PASS
total 6565 -3.39 1.01 -2.38 <17.00 PASS
Ant3 6685 -5.53 -2.00 -7.53 <17.00 PASS
Ant4 6685 -7.75 -2.00 -9.75 <17.00 PASS
total 6685 -3.49 1.01 -2.48 <17.00 PASS
Ant3 6845 -4.54 -2.00 -6.54 <17.00 PASS
Ant4 6845 -8.92 -2.00 -10.92 <17.00 PASS
total 6845 -3.19 1.01 -2.18 <17.00 PASS
Ant3 5985 -4.71 -2.00 -6.71 <17.00 PASS
Ant4 5985 -8.7 -2.00 -10.70 <17.00 PASS
total 5985 -3.25 1.01 -2.24 <17.00 PASS
Ant3 6145 -4.19 -2.00 -6.19 <17.00 PASS
Ant4 6145 -9.31 -2.00 -11.31 <17.00 PASS
total 6145 -3.03 1.01 -2.02 <17.00 PASS
Ant3 6385 -4.39 -2.00 -6.39 <17.00 PASS
Ant4 6385 -9.08 -2.00 -11.08 <17.00 PASS
total 6385 -3.12 1.01 -2.11 <17.00 PASS
11AX80MIMO
Ant3 6625 4.7 -2.00 -6.70 <17.00 PASS
Ant4 6625 -8.6 -2.00 -10.60 <17.00 PASS
total 6625 -3.22 1.01 -2.21 <17.00 PASS
Ant3 6705 -5.39 -2.00 -7.39 <17.00 PASS
Ant4 6705 -7.62 -2.00 -9.62 <17.00 PASS
total 6705 -3.35 1.01 -2.34 <17.00 PASS
Ant3 6785 -4.74 -2.00 -6.74 <17.00 PASS
Ant4 6785 -9.04 -2.00 -11.04 <17.00 PASS
total 6785 -3.37 1.01 -2.36 <17.00 PASS
11AX160MIMO Ant3 6025 -6.36 -2.00 -8.36 <17.00 PASS
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Ant4 6025 -11.44 -2.00 -13.44 <17.00 PASS
total 6025 -5.19 1.01 -4.18 <17.00 PASS
Ant3 6185 -7.1 -2.00 -9.10 <17.00 PASS
Ant4 6185 -12.09 -2.00 -14.09 <17.00 PASS
total 6185 -5.90 1.01 -4.89 <17.00 PASS
Ant3 6345 -7.18 -2.00 -9.18 <17.00 PASS
Ant4 6345 -12.05 -2.00 -14.05 <17.00 PASS
total 6345 -5.96 1.01 -4.95 <17.00 PASS
Ant3 6665 -7.09 -2.00 -9.09 <17.00 PASS
Ant4 6665 -11.01 -2.00 -13.01 <17.00 PASS
total 6665 -5.61 1.01 -4.60 <17.00 PASS

Note: The Duty Cycle Factor and is compensated in the graph.
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In-Band Emissions

Test Result
TestMode Antenna Freq Result Limit Verdict
(MHz)

Ant3 5935 See test graph See test graph PASS

Ant4 5935 See test graph See test graph PASS

Ant3 5955 See test graph See test graph PASS

Ant4 5955 See test graph See test graph PASS

Ant3 6175 See test graph See test graph PASS

Ant4 6175 See test graph See test graph PASS

11A-CDD Ant3 6415 See test graph See test graph PASS
Ant4 6415 See test graph See test graph PASS

Ant3 6535 See test graph See test graph PASS

Ant4 6535 See test graph See test graph PASS

Ant3 6695 See test graph See test graph PASS

Ant4 6695 See test graph See test graph PASS

Ant3 6855 See test graph See test graph PASS

Ant4 6855 See test graph See test graph PASS

Ant3 5935 See test graph See test graph PASS

Ant4 5935 See test graph See test graph PASS

Ant3 5955 See test graph See test graph PASS

Ant4 5955 See test graph See test graph PASS

Ant3 6175 See test graph See test graph PASS

Ant4 6175 See test graph See test graph PASS

11AX20MIMO Ant3 6415 See test graph See test graph PASS
Ant4 6415 See test graph See test graph PASS

Ant3 6535 See test graph See test graph PASS

Ant4 6535 See test graph See test graph PASS

Ant3 6695 See test graph See test graph PASS

Ant4 6695 See test graph See test graph PASS

Ant3 6855 See test graph See test graph PASS

Ant4 6855 See test graph See test graph PASS

Ant3 5965 See test graph See test graph PASS

Ant4 5965 See test graph See test graph PASS

Ant3 6165 See test graph See test graph PASS

Ant4 6165 See test graph See test graph PASS

11AX40MIMO Ant3 6405 See test graph See test graph PASS
Ant4 6405 See test graph See test graph PASS

Ant3 6565 See test graph See test graph PASS

Ant4 6565 See test graph See test graph PASS

Ant3 6685 See test graph See test graph PASS
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Ant4 6685 See test graph See test graph PASS
Ant3 6845 See test graph See test graph PASS
Ant4 6845 See test graph See test graph PASS
Ant3 5985 See test graph See test graph PASS
Ant4 5985 See test graph See test graph PASS
Ant3 6145 See test graph See test graph PASS
Ant4 6145 See test graph See test graph PASS
Ant3 6385 See test graph See test graph PASS
11AXEOMIMO Ant4 6385 See test graph See test graph PASS
Ant3 6625 See test graph See test graph PASS
Ant4 6625 See test graph See test graph PASS
Ant3 6705 See test graph See test graph PASS
Ant4 6705 See test graph See test graph PASS
Ant3 6785 See test graph See test graph PASS
Ant4 6785 See test graph See test graph PASS
Ant3 6025 See test graph See test graph PASS
Ant4 6025 See test graph See test graph PASS
Ant3 6185 See test graph See test graph PASS
Ant4 6185 See test graph See test graph PASS
11AX160MIMO
Ant3 6345 See test graph See test graph PASS
Ant4 6345 See test graph See test graph PASS
Ant3 6665 See test graph See test graph PASS
Ant4 6665 See test graph See test graph PASS
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Test Graphs
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Range Up RBW | Frequency | PowerAbs | PowerRel | ALimit |
-50.000 MHz 28,650 MHz 200,000 kHz 5.89909 GHz -72.08 dém -60.34 dB -20.34 dB
28,650 MHz | -19.100 MHz | 200.000 kHz | 5.90648 GHz -72.41dBm | -60.67dB  -20.84 dB
-19,100 MHz -10.550 MHz | 200.000 kHz 5.92441 GHz -46.73 dBm -34.99 dB -14.95 dB
-10.550 MHz -9.550 MHz | 200.000 kHz 5.92446 GHz -46.74 dBm -35.00 dB -15.10 dB
9.550 MHz 10.550 MHz = 200.000 kHz 5.94555 GHz -46.61 dBm -34.87 dB -14.97 db
10.550 MHz 19,100 MHz | 200.000 kHz 5.94557 GHz -46.24 dBm -34.50 dB -14.48 dB
19,100 MHz 28,650 MHz | 200.000 kHz 5.96357 GHz -72.51 dém -60.78 dB -20.87 dB
28.650 MHz 50,000 MHz |~ 200.000 kHz 5.96607 GHz -72.09 dém -60.35 dB -20.35 dB
™
| )
Dats: 31.AUG.2023 10

11A-CDD_Ant4_5935

Spectrum o
Ref Level 0.00 d8m  Offset 14,99 dB Mode Sweep
Count 100/100
@ 1Rm View
Limit ¢heck PAES
-10 dBrie:
-20 dBm -[w "“"‘“’"’j !
-30 dBm ‘J \
~40 dBm
-
-0 dBm = / \
-60 dBm / \
-70 dBm
-80 dem
-90 dBm
CF 5.935 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -16.91 dBm RBW 200.000 kHz
Rangelow | Range Up RBW | Freguency | PoweraAbs | PowerRel |  ALimit
-50.000 MHz -28,500 MHz 200.000 kHz 5.89356 GHz | -73.18 dBm -56.28 dB -16.28 dB
-28.500 MHz -19.000 MHz | 200.000 kHz 5.90653 GHz | -73.83 dBm -56.93 dB -16.97 dB
-19.000 MHz -10.500 MHz 200.000 kHz 5.92443 GHz | -51.50 dBm -34.59 dB -14.52 dB
-10.500 MHz -9.500 MHz 200.000 kHz 5.92452 GHz | -51.44 dBm -34.53 dB -14.83 dB
9.500 MHz 10.500 MHz 200.000 kHz 5.94550 GHz -50.74 dBm -33.84 dB -13.94 dB
10.500 MHz 19.000 MHz 200.000 kHz 5.94550 GHz -50.54 dBm -33.63 dB -13.63 dB
19.000 MHz 28.500 MHz 200,000 kHz 5.96345 GHz -73.48 dBm -56.57 db -16.64 dB
28.500 MHz 50.000 MHz 200,000 kHz 5.98221 GHz -73.47 dBm -56.57 db -16.57 dB
et
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11A-CDD_Ant3_5955

Spectrum

ﬁ

Count 100/100

Ref Level 10.00 dBm

Offset 15.29 d&

Mode Sweep

@ 1Rm View

Limit ¢heck
0 de g

PABS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

S04

-60 dBm

-70 dBm

-80 dBm

CF 5.955 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask
Peak Power -11.12 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-50.000 MHz 28,650 MHz 200,000 kHz 5.02068 GHz -63.11 dém 51.90 dB -11.99 dB
-28.650 MHz 19,100 MHz | 200.000 kHz 5.92636 GHz -63.89 dem -52.77 dB -12.79 dB
-19,100 MHz -10.550 MHz | 200.000 kHz 5.94444 GHz -45.84 dBm -34.72 dB -14.71 dB
-10.550 MHz -9.550 MHz | 200.000 kHz 5.04446 GHz -46.15 dBm -35.03 dB -15.13 dB

9.550 MHz 10.550 MHz = 200.000 kHz 5.96555 GHz -46.08 dBm -34.96 dB -15.06 dB
10.550 MHz 19,100 MHz | 200.000 kHz 5.96556 GHz -45.98 dBm -34.86 dB -14.86 dB
19,100 MHz 28,650 MHz | 200.000 kHz 5.98362 GHz -64.18 dém -53.06 dB -13.11dB
28.650 MHz 50,000 MHz |~ 200.000 kHz 5.08544 GHz -63.48 dBm -52.36 dB -12.36 dB

JL _
17.AUG.2023 11:17:42

11A-CDD_Ant4_5955

Spectrum

(=)

Count 100/100

Ref Level 10.00 dBm

Offset 15.22 dB

Mode Sweep

@ 1Rm View

Limit ¢heck
0 dBf==28:

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm

-60 dBm

-70 dBm

-80 dBm

CF 5.955 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Standard: None

Peak Power -15.26 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |

-50.000 MHz -28.800 MHz | 200.000 kHz 5.90613 GHz -63.26 dem -48.00 dB -8.00 dB
-28.800 MHz -19.200 MHz | 200.000 kHz 5.92623 GHz -64.42 dém -49.16 dB -9.19 dB
-19.200 MHz -10.600 MHz | 200.000 kHz 5.94439 GHz -49.89 dBm -34.62 dB -14.61 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 5.94440 GHz -49.90 dBm -34.64 dB -14.74 dB
9.600 MHz 10.600 MHz | 200.000 kHz 5.96560 GHz -49.87 dBm -34.62 dB -14.72 dB
10.600 MHz 19.200 MHz  200.000 kHz 5.96564 GHz -49.75 dBm -34.49 dB -14.46 dB
19.200 MHz 28,800 MHz  200.000 kHz 5.08374 GHz -64.36 dBm -49.10 dB -0.17 db
28.800 MHz 50,000 MHz |~ 200.000 kHz 5.99072 GHz -63.53 dém -48.28 dB -8.28 dB

| ) [T
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11A-CDD_Ant3_6175

Spectrum

ﬁ

Ref Level 10.00 dBm
Count 100/100

Offset 15.42 do

Mode Sweep

@ 1Rm View

Limit ¢heck

0 de

PARS

-10 dBm

-20 dBm

-30 dBm

-40 dBm

S04

-60 dBm

-70 dBm

-80 dBm

CF 6.175 GHz

10001 pts

Span 100.0 MHz

Spectrum Emission Mask

Peak Power -11.28 dBm

Standard: None

RBW 200.000 kHz

Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-50.000 MHz 28,800 MHz | 200.000 kHz 6.14220 GHz -64.15 deém -52.67 dB -12.87 dB
-28,800 MHz -19.200 MHz | 200.000 kHz 6.14621 GHz -64.57 dem -53.30 dB -13.30 dB
-19.200 MHz -10.600 MHz | 200.000 kHz 6.16440 GHz -46.48 dBm -35.20 dB -15.19 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.16440 GHz -46.59 dBm -35.31 dB -15.41 dB

9.600 MHz 10.600 MHz |~ 200.000 kHz 6.18560 GHz -46.18 dBm -34.90 dB -15.00 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.18562 GHz -46.09 dBm -34.81dB -14.79 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.20371 GHz -64.36 dBm -53.08 dB -13.20 dB
28.800 MHz 50,000 MHz = 200,000 kHz 6.21003 GHz -63.82 dBm -52.54 dB -12.54 dB

| ) (T
Dats: 17.AUG.Z

11A-CDD_Ant4_6175

Spectrum
Ref Level 10.00 dBm Offset 15.39 dB Mode Sweep
Count 100/100
[® 1Rm View
Limit ¢heck PARS
0 dBf==28:
-10 dBém
-20 dBm l"‘" ""‘l
-30 dBf
" I} il
-40 dBm
-50 dBm / \
-60 dBm / \
-70 dBm
-80 dBm
CF 6.175 GHz 10001 pts Span 100.0 MHz
Spectrum Emission Mask Standard: None
Peak Power -15.99 dBm RBW 200.000 kHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-50.000 MHz -28,800 MHz 200,000 kHz 6.13736 GHz -64.45 dBm -48.46 dB -8.46 dB
-28,800 MHz -19.200 MHz 200,000 kHz 6.14621 GHz -65.11 dBm -49.12 dB -9.13 dB
-19.200 MHz -10.600 MHz 200,000 kHz 6.16434 GHz -50.96 dBm -34.97 dB -14.91 dB
-10.600 MHz -9.600 MHz | 200.000 kHz 6.16440 GHz -50.98 dBm -34.99 dB -15.00 dB
9.600 MHz 10.600 MHz |~ 200.000 kHz 6.18560 GHz -50.61 dBm -34.62 dB -14.72 dB
10.600 MHz 19.200 MHz | 200.000 kHz 6.18562 GHz -50.57 dBm -34.58 dB -14.56 dB
19.200 MHz 28,800 MHz | 200.000 kHz 6.20378 GHz -64.58 dém -48.56 dB -8.60 db
28.800 MHz 50,000 MHz = 200,000 kHz 6.21731 GHz -64.05 dém -48.05 dB -8.05 dB
I ) [T
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